
 
 



 
 

University of Southern Queensland 

Faculty of Engineering and Surveying 

 

 

Development and Execution of Asset Criticality 

Framework: A Study of Water and Wastewater 

Infrastructure at Toowoomba Regional Council 

 

A dissertation submitted by 

Campbell Olsen 

 

In fulfilment of the requirements of 

 

Courses ENG4111 and 4112 Research Project 

 

Towards the degree of 

Bachelor of Engineering Honours (Civil) 

Submitted: October, 2015 

 



i 
 

Abstract 

Toowoomba Regional Council (TRC) is proceeding to develop a documented asset 

management system which includes the use of criticality.  Criticality is a rating assigned to 

an asset based on its consequence of failure.  A criticality analysis identifies assets that are 
[...]
Table 4.6: Assets within Horners Reservoir selected to participate in the criticality analysis 

Asset No. Asset Description 

00713889 Horners Reservoir R19 - Reservoir Structure 

00713892 Horners Reservoir R19 - Pipes & Fittings 

00713893 Horners Reservoir R19 - Telemetry Unit 

00713899 Horners Reservoir R19 - Instrumentation - Pressure Gauge 

00713894 Horners Reservoir R19 - Valves & Fittings - Inlet Gate Valve 



61 
 

4.2.6 Top Camp Reservoir 

Top Camp Reservoir is supplied with drinking water predominantly sourced from the 

Hamblin Bore Station.  It is equipped with a chlorine re-dosing facility designed to re-

chlorinate water before entering the reticulation system.   

 

Figure 4.6: Photo of the Top Camp Reservoir site and structure 

Top Camp Reservoir has one megalitre of storage capacity and gravity feeds to most 

properties.  Customers residing in close proximity to the reservoir have a dedicated pressure 

system to pressurize mains.  Top Camp reservoir can supply potable water to the Hodgson 

Vale East and West reticulation systems, Top Camp reticulation system and the Lockyer 

Valley Council area. 

Of the four assets recorded at Top Camp Reservoir, the following three assets described in 

Table 4.7 were randomly selected for analysis: 

Table 4.7: Assets within Top Camp Reservoir selected to participate in the criticality analysis 

Asset No. Asset Description 

00171756 Claudia Ct Reservoir 1 - Pipes & Fittings 

00012694 Claudia Ct Reservoir 1 - Structure 

00012695 Claudia Ct Reservoir 1 - Telemetry 



62 
 

4.2.7 Hamblin Bore 

Hamblin Bore supplies water to the Top Camp Reservoir and directly feeds consumers in the 

Mount Rascal reticulation zone.  Hamblin Bore is drilled to a depth of 212 metres and is part 

of the Main Range Volcanics aquifer.   

 

Figure 4.7: Photo of Hamblin Bore site and building 

Of the five assets recorded at Hamblin Bore, the following four assets described in Table 4.8 

were randomly selected for analysis: 

Table 4.8: Assets within Hamblin Bore selected to participate in the criticality analysis 

Asset No. Asset Description 

00171735 Hamblin Bore 5 - Pipes & Fittings - Bore Casing 

00171737 Hamblin Bore 5 - Pipes & Fittings - Delivery Column 

00171739 Hamblin Bore 5 - Pipes & Fittings - Flow Meter (Bore) 

00171736 Hamblin Bore 5 - Pump Set 1 - Submersible Pump and Motor 



63 
 

4.2.8 Mackenzie Bore 

Mackenzie Bore is one of three production bores that supply Eastern Valley Bore Station.  

Raw water from Mackenzie Bore is pumped to Eastern Valley via a submersible pump.  The 

water is blended with the other raw water sources and disinfected with Sodium Hypochlorite 

before it is pumped to Horners and Gabbinbar reservoirs.   

 

Figure 4.8: Photo of Mackenzie Bore site and infrastructure 

Of the 17 assets recorded at Mackenzie Bore, the following five assets described in Table 4.9 

were randomly selected for analysis: 

Table 4.9: Assets within Mackenzie Bore selected to participate in the criticality analysis 

Asset No. Asset Description 

00719443 Mackenzie Street Bore - Pipes & Fittings (Delivery Column) 

00718564 Mackenzie Street Bore - Electrical & Controls - Telemetry Unit 

00718562 Mackenzie Street Bore - Electrical & Controls - Switchboard 

00718594 Mackenzie Street Bore - Instrumentation - Flow Meter 

00718697 Mackenzie Street Bore - Pump Set 1 - Submersible Pump 



64 
 

4.2.9 Toowoomba Oakey Pipeline 

The Toowoomba Oakey Pipeline is a large water trunk main recently constructed to convey 

drinking water from Mt Kynoch WTP via the Western Trunk Main to reservoirs in Gowrie 

Junction, Gowrie Mountain, Meringandan, Kingsthorpe and Oakey.  Figure 4.9 highlights 

the 52 pipe segments selected for analysis along the Toowoomba Oakey Pipeline. 

 

Figure 4.9: Basic representation of the Toowoomba Oakey Pipeline extracted from GIS 

4.2.10 Blue Mountain Heights Pipeline Network 

The Blue Mountain Heights pipeline system consists of trunk and reticulation mains that 

convey water from the Blue Mountain Heights WPS to consumers.  Figure 4.10 highlights 

the 227 pipe segments selected for analysis within the Blue Mountain Heights pressure zone. 

 

Figure 4.10: Basic representation of the Blue Mountain Heights pipeline network extracted from GIS 



65 
 

4.3 Wastewater Study Sites 

The following sites were selected for analysis as they provide a decent representation of 

wastewater infrastructure around the Toowoomba region.  These sites vary in size, cost, 

location and other criteria that will be evaluated in the criticality assessment. 

Table 4.10: List of wastewater study sites and the respective number of assets analysed 

Asset Group Case Study Site or Zone 

No. Sub-Group Assets 

Analysed Within Site or 

Zone 

WWTP 

Wetalla Water Reclamation Facility 8 

Yarraman WWTP 7 

WWPS 

Gowrie Junction WWPS 8 

Boundary Street WWPS (TOPS11) 7 

Wastewater Pipelines 

Boundary Street WWPS (TOPS11) Pipelines 
49 gravity segments 

3 pressure segments 

Gowrie Junction WWPS Rising Main 6 pressure segments 

Highfields Wastewater Pipelines 
758 gravity segments 

40 pressure segments 

4.3.1 Wetalla Water Reclamation Facility 

Toowoomba’s first WWTP was opened in 1926 and continued to expand in order to cater for 

a rapidly growing population.  By 1980, Council had established a large sewerage system 

that catered for approximately 80,000 residents.  However, Toowoomba continued to expand 

which lead to an increase of effluent being discharged into Gowrie Creek.  The environmental 

flow was unable to cope with high levels of nitrogen and phosphorus and blooms of 

Cyanobacteria began to increase downstream from the treatment plant.  A new treatment 

plant was required that could treat the effluent to a safe level that could then be discharged 

to the environment.  This resulted in the construction of Wetalla Water Reclamation Facility 

(WRF) which is a Biological Nutrient Removal plant and is the primary sewage treatment 

facility for Toowoomba and surrounding areas (Toowoomba Regional Council, 2014).   



66 
 

 

Figure 4.11: Photo of Wetalla Water Reclamation Facility site and infrastructure 

Wetalla Water Reclamation Facility (WRF) uses high-tech mechanical, biological and 

chemical processes to treat wastewater to a level that is acceptable to discharge back into the 

environment.  Wetalla is capable of treating an average dry weather flow of up to 30 ML/day 

using processes discussed below. 

1. Preliminary Treatment Area 

Wastewater arrives at the treatment facility through a large gravity main and is 

initially received at the Preliminary Treatment Area (PTA).  The PTA is made up of 

two channels which aim to remove coarse and heavy solid material and then split the 

flow equally between the two reactor tanks. 

2. Biological Treatment 

From the PTA the wastewater flows to the reactor tanks, where a variety of different 

processes are undertaken to remove nutrients, carbon and nitrogen from the sewage.  

This is achieved by moving the wastewater through a number of different zones 

within the reactor tanks.  When the wastewater has proceeded through all of the zones, 

the mixed liquor flows to the clarifiers.  



67 
 

3. Clarification 

The mixed liquor received by the clarifiers has very high settling characteristics.  The 

clarifiers have very little movement, creating an environment suitable for the solids 

to effectively settle, allowing separation of the water and solids to occur. 

4. Disinfection 

The separated water from the clarifiers is disinfected with chlorine before it is 

eventually discharged into Gowrie Creek. 

5. Return Activated Sludge Pumping System 

The Return Activated Sludge pumping system transfers settled sludge from the 

clarifiers back into the reactor tanks.  This ensures suspended solid levels in the mixed 

liquor remain at the required concentrations. 

6. Aerobic Digestion 

The aerobic digesters use intermittent aeration to release volatiles from the sludge.  

This occurs in a series of controlled environments and allows nitrification and 

denitrification to continue, while still keeping the phosphorus in the biomass. 

7. Sludge Handling System 

The sludge handling system aims to dewater sludge by pressing it through a belt filter.  

The pressed biological sludge is then received by the solar hall where it is sufficiently 

dried to become suitable for reuse. 

8. Effluent Reuse 

Raw water from the Wetalla WRF is pumped through a 5 micron strainer to balance 

tanks, from where it feeds the microfiltration units.  Permeate from the microfiltration 

units’ flows to the chlorine contact tank where disinfection with sodium hypochlorite 

occurs.  The disinfected water then flows to the New Acland Coal balance tank and 

should be of a high enough quality to meet the required reclaimed water standards. 

The effluent reuse process is undertaken at the Advanced Water Treatment Plant (AWTP) on 

site.  The AWTP will be excluded from the criticality analysis as it forms part of TRC’s water 

reuse scheme and is not part of its wastewater scheme. 



68 
 

Of the 1734 assets recorded at Wetalla WRF, the following eight assets described in Table 

4.11 were randomly selected for analysis: 

Table 4.11: Assets within Wetalla WRF selected to participate in the criticality analysis 

Asset No. Asset Description 

00715412 Wetalla WRF - Preliminary Treatment (PTA) - General - Preliminary Treatment Structure 

00715414 
Wetalla WRF - Biological Treatment - Anaerobic/Anoxic Digestion Bioreactor 1 - Pipework 

(RAS Pump Stations To Tanks 1, 7 & 8) 

00715055 
Wetalla WRF - Electricals & Controls - Biosolids & Solar Dryer MCC - Solar Rake PLC 1 

(Tiller Controls) 

00715018 Wetalla WRF - Electricals & Controls - Disinfection MCC - Switchboard 

00714804 
Wetalla WRF - Digested Sludge Dewatering - Digested WAS Pump Station 2 - Motor 1 (7.5 

kW) 

00715448 
Wetalla WRF - Preliminary Treatment (PTA) - Flow Splitting - Flow Splitter To Bioreactor 1 

Flow Meter 

00714603 Wetalla WRF - Aerobic Digestion - Aerobic Digester Blowers - Blower 1 

00714811 Wetalla WRF - High Flow Bypass - Penstock 1 

4.3.2 Yarraman Wastewater Treatment Plant 

Yarraman WWTP was commissioned in 1974 and augmented in 1982 to cater for growth.  

Raw sewage is gravity fed from customers to a WWPS where it is pumped to an inlet chamber 

at the treatment plant.  Raw sewage is screened at the inlet before flow is equally split 

between two primary sedimentation tanks which aim to reduce suspended solids.  Sludge is 

pumped from the primary settling tanks to digesters before being dried in six drying beds.  

Flow from the primary sedimentation tanks is then passed through a roughing filter before 

undergoing secondary sedimentation in two tanks.  Flow is then directed between two 

biological filters before undergoing tertiary sedimentation in two tanks.   The separated water 

from the tertiary sedimentation tanks is disinfected with chlorine before it is sent to an 

effluent lagoon ready for irrigation.   



69 
 

 

Figure 4.12: Aerial photo of the Yarraman Wastewater Treatment Plant site and infrastructure 

Of the 342 assets recorded at Yarraman WWTP, the following seven assets described in 

Table 4.12 were randomly selected for analysis: 

Table 4.12: Assets within Yarraman WWTP selected to participate in the criticality analysis 

Asset No. Asset Description 

00012257 Yarraman STP - Inlet Chamber 1 

00012295 Yarraman STP - Effluent Pump Station - Gantry 

00173500 Yarraman STP - Electricals & Controls - Remote Telemetry Unit 

00012366 Yarraman STP - Electricals & Controls - Main Switchboard and Controls 

00173473 Yarraman STP - Effluent Disposal - Effluent Irrigation Pump Station - Flow Meter 

00012265 Yarraman STP - Primary Sedimentation - Tank 1 - Drive Assembly Gearbox 

00173444 Yarraman STP - Disinfection and Discharge - Sodium Hypochlorite Dosing - Dosing Pump 

 



70 
 

4.3.3 Gowrie Junction Wastewater Pump Station 

Gowrie Junction WWPS is one of seven sites constructed as part of the Toowoomba 

Wastewater Infrastructure Project (TWIP).  It receives sewage from a gravity catchment area 

and from Kingsthorpe WWPS.  Gowrie Junction WWPS pumps sewage to a discharge 

manhole where it is gravity fed to Kooringa Valley WWPS. 

 

Figure 4.13: Photo of Gowrie Junction WWPS site and infrastructure 

Of the 50 assets recorded at Gowrie Junction WWPS, the following eight assets described in 

Table 4.13 were randomly selected for analysis: 

Table 4.13: Assets within Gowrie Junction WWPS selected to participate in the criticality analysis 

Asset No. Asset Description 

00716834 Gowrie St SPS 66 - Wet Well - Wet Well Structure 

00716804 Gowrie St SPS 66 - Chemical Dosing - Storage Tank 

00716828 Gowrie St SPS 66 - Electricals & Controls - Telemetry 

00716839 Gowrie St SPS 66 - Electricals & Controls - Switchboard 

00716805 Gowrie St SPS 66 - Chemical Dosing - Control Panel 

00716838 Gowrie St SPS 66 - Flow Meter (DN375) 

00716840 Gowrie St SPS 66 - Pump Set 1 - Pump 1 

00716801 Gowrie St SPS 66 - Chemical Dosing - Pump 1 



71 
 

4.3.4 Boundary Street Wastewater Pump Station (TOPS11) 

Boundary Street WWPS (TOPS11) receives sewage from a gravity catchment area 

predominantly fed by industrial sites and does not receive inflow from other pump stations.  

TOPS11 pumps sewage to TOPS10 which is another WWPS on Boundary Street.   

 

Figure 4.14: Photo of Boundary Street WWPS (TOPS11) site and infrastructure 

As shown in Figure 4.14, TOPS11 is situated very close to a waterway which should be 

considered in future analyses.  Of the 19 assets recorded at TOPS11, the following seven 

assets described in Table 4.14 were randomly selected for analysis: 

Table 4.14: Assets within Boundary Street WWPS (TOPS11) selected to participate in the criticality analysis 

Asset No. Asset Description 

00001515 Boundary St SPS 11 - Structure - Wet Well Structure 

00013745 Boundary St SPS 11 - Structure - Overflow Storage 

00006804 Boundary St SPS 11 - Electricals & Controls - Telemetry 

00719032 Boundary St SPS 11 - Electricals & Controls - Switchboard (24 kW) 

00006753 Boundary St SPS 11 - Instrumentation - Flow Meter 

00719030 Boundary St SPS 11 - Pump & Motor 1 (Forrer 12 kW) 

00006748 Boundary St SPS 11 - Valves & Fittings - Valve Reflux 

 



72 
 

4.3.5 Boundary Street Wastewater Pump Station (TOPS11) Pipeline Network 

The Boundary Street WWPS pipeline network is a series of gravity and pressure mains 

designed to collect and transport wastewater from customers in the TOPS11 catchment.  

Figure 4.15 highlights the 52 pipe segments selected for analysis within the TOPS11 pipeline 

network. 

 

Figure 4.15: Basic representation of the TOPS11 pipeline network extracted from GIS 

4.3.6 Gowrie Junction Wastewater Pump Station Rising Main 

The Gowrie Junction WWPS rising main is designed to pump wastewater to a large discharge 

manhole where it is gravity fed to another WWPS.  Refer to section 4.3.3 for additional 

information about the source of the rising main.  Figure 4.16 highlights the 6 rising main 

segments selected for analysis. 



73 
 

 

 

Figure 4.16: Basic representation of the Gowrie Junction WWPS rising main extracted from GIS 

4.3.7 Highfields Wastewater Pipeline Network 

The Highfields wastewater pipeline network is a series of gravity and pressure mains 

designed to collect wastewater from customers in Highfields and transport it to Wetalla WRF 

for treatment and disposal.  Figure 4.17 highlights the 798 pipe segments selected for analysis 

within the Highfields wastewater collection network. 



74 
 

 

Figure 4.17: Basic representation of the Highfields wastewater pipeline network extracted from GIS 

4.4 Chapter Summary 

Chapter 4 provided an overview of the study sites and assets selected for analysis which 

varied in size, cost, location and function.  The range of assets provided a comprehensive 